Choose Category

     Quick Search   Minimize
  

Product List
Cotton Cutter - Madrel and Frame Assembly
Quantity 
 

 

 

KeyQtyPart #Description
139514316-621 Snout Left side of center right unit
24100-004Carriage bolt 3/8” x 1”, Grade 5
(Not Available)
339514316-622 Snout Right side of center left unit
48108-018Lock washer 3/8”
(Not Available)
58102-005Nut 3/8”
(Not Available)
62316-570 Shield 30-32” Row
62316-571 Shield 36-38” Rows
62316-572 Shield 38-40” Rows
78100-108Carriage Bolt 3/8” x 3/4”, Grade 5
(Not Available)
81302-591 Pin 1 1/4” x 4 7/8”
910108-018Lock washer 3/8”
(Not Available)
104102-005Nut 3/8”
(Not Available)
112108-018Lock washer 3/8”
(Not Available)
122102-005Nut 3/8”
(Not Available)
138108-022Lock washer 3/4”
(Not Available)
148102-009Nut 3/4”
(Not Available)
152316-573 End shield 5” Wide for all machines used with wide optional setting
152316-574 End shield 7 5/8” Wide for 4 row
152316-575 End shield 10” Wide for 6 row
152316-576 End shield 12 1/2” Wide for 8 row
162316-528 Mount Mandrel shield
171316-294 Hanger Left
171316-295 Hanger Right
182100-004Carriage bolt 3/8” x 1”, Grade 5
(Not Available)
181316-585 Front bar 8R 38-40
194108-020Lock washer 1/2”
(Not Available)
204102-007Nut 1/2”
(Not Available)
211120-048 Bearing Bearing without flange
211120-103 Bearing Bearing with flange
228100-014Carriage bolt 1/2” x 1 3/4”, Grade 5
(Not Available)
236100-109Bolt 3/8” X 1 1/2”, Grade 5
(Not Available)
241316-288 Shaft Mandrel
2510100-227Bolt 5/8” x 2”, Grade 5, quantity per row
(Not Available)
2610162-153 Knife Mount Quantity per row
2710100-136Bolt 5/8” x 2 3/4”, Grade 5, quantity per row
(Not Available)
2820102-029Lock Nut 5/8”, Quantity per row
(Not Available)
2910316-402 Bushing Quantity per row
3010102-029Lock Nut 5/8”Quantity per row
(Not Available)
3120162-152 Knife Dura. 2.5” x .315”, quantity per row
322316-263 Mandrel 4 Row 38-40”
322316-265 Mandrel 6-Row 36-38”
322316-267 Mandrel 8-Row 30-32”
322316-270 Mandrel 6-Row 38-40”
322316-600 Mandrel 6-Row 30-32”
322316-601 Mandrel 8-Row 38-40”
3316102-008Nut 5/8”
(Not Available)
3416108-021Lock washer 5/8”
(Not Available)
352104-065Linch pin 5/16” x 1 11/16”
(Not Available)
364310-601 Mount
374303-835 Pin 4”, Safety brace
384330-483 Stand
394316-508 Mounting plate
4016100-175Bolt 3/4” x 9 1/2”, Grade 5
(Not Available)
418315-030 U-bolt 5/8” 7” x 7”
422315-343 Hitch spacer 2 13/16” Long
432104-102Roll pin 1/2” x 2 1/2”
(Not Available)
442302-592 Hitch pin Lower
452104-036Linch pin 7/16” x 2”, Heavy duty
(Not Available)
464100-174Bolt 3/4” x 9”, Grade 5
(Not Available)
472104-022Cotter pin 1/4” x 2 1/2”
(Not Available)
481316-580 Front bar 4R 38-40
481316-581 Front bar 6R 30-32
481316-582 Front bar 6R 36-38
481316-583 Front bar 6R 38-40
481316-584 Front bar 8R 30-32
498108-020Lock washer 1/2”
(Not Available)
504108-009Flat washer
(Not Available)
516100-117Bolt 1/2” x 1 3/4”, Grade 5
(Not Available)
5212108-009Flat washer 1/2”
(Not Available)
531316-278 Support mount
548100-116Bolt 1/2” x 1 1/2”, Grade 5
(Not Available)
552110-003Grease fitting 1/8” NPT
(Not Available)
562152-473 Coupler
572180-228 Retainer ring
582150-087 O-Ring Class 1
592152-474 Coupler
602180-228 Retainer ring
611180-225 Gearbox
6214102-007Nut 1/2”
(Not Available)
634108-022Lock washer 3/4”
(Not Available)
644102-009Nut 3/4”
(Not Available)
651316-279 Mount
664108-025Lock washer 1”
(Not Available)
674102-011Nut 1”
(Not Available)
681600-528Rigid bar 18’ For 6R 30-32
(Not Available)
681600-530Rigid bar 20’ For 6R 36-38
(Not Available)
681600-531Rigid bar 21’ For 6R 38-40
(Not Available)
681600-533Rigid bar 23’ For 8R 30-32
(Not Available)
681600-538Rigid bar 28’ For 8R 38-40
(Not Available)
681600-544Rigid bar 14’ For 4R 38-40
(Not Available)
691316-507 Mounting plate
704100-282Bolt 1” x 11”, Grade 5
(Not Available)
712100-264Bolt 1/4” x 7 1/2”, Grade 5
(Not Available)
721333-499 Strap For 7” x 7” bar
731333-500 Manual box 7” x 7” Bar
741152-252 Literature compartment
754 108-005Flat washer 1/4”
(Not Available)
764106-109 Machine screw 1/4” x 3/8” Slotted
771153-101 Decal Manual enclosed
781316-259Mandrel assembly For 8 Row 30-32”Includes#23-32
(Not Available)
781316-260Mandrel assembly For 4 Row 38-40” Includes #23-32
(Not Available)
781316-261Mandrel assembly For 6 Row 36-38” Includes #23-32
(Not Available)
781316-262Mandrel assembly For 6 Row 38-40” Includes #23-32
(Not Available)
781316-604Mandrel assembly For 6 Row 30-32” Includes #23-32
(Not Available)
781316-605Mandrel assembly For 8 Row 38-40” Includes#23-32
(Not Available)